DOCKET NO. 20220064-WS
FILED 3/15/2022

DOCUMENT NO. 01883-2022
FPSC - COMMISSION CLERK

d
RADEY

ATTORNEYS & COUNSELORS at LAW

PHONE (850) 425-6654 FAX (850) 425-6694 WEE WWW.RADEYLAW.COM
MAIL POST OFFICE BOX 10967 | TALLAHASSEE, FL 32302 OFFICE 301 SOUTH BRONOUGH ST.| STE. 200| TALLAHASSEE, FL 32301

tcrabb@radeylaw.com

March 15,2022

Via Electronic Filing

Florida Public Service Commission
Office of Commission Clerk

2540 Shumard Oak Boulevard
Tallahassee, FL 32399-0850

Re:  Application for Authority to Transfer - CSWR-Florida Utility Operating
Company, LLC; Tymber Creek Ultilities, Inc.

Dear Commission Clerk:

Attached please find an Application for Authority to Transfer filed by CSWR Florida
[...]
Mr. Favor’s previous employment provided him extensive experience in water and sewer
utilities. He has extensive firsthand experience in managing water and wastewater treatment
facilities safely and in a financially and operationally sound manner.

In his position as Environmental, Health and Safety Director at CSWR, Mr. Favor’s main
responsibilities include budgeting/financial accountability of operations, identifying capital
improvements projects, overseeing regulatory compliance, implementing Computer Maintenance
Management System and Regulatory Databases for all CSWR-affiliated facilities, development
of safety programs, and overseeing third party Operations and Maintenance contractors of CSWR
facilities.



EXHIBIT G



ORDER NO. PSC-12-0571-FOF-WS Appendix A
DOCKET NOS. 120191-WS and 110317-WS Page 1 of 3
PAGE 8

TYMBER CREEK UTILITIES, INCORPORATED

DESCRIPTION OF WATER AND WASTEWATER TERRITORY

LOST CREEK SUBDIVISION

IN VOLUSIA COUNTY

Township 14 South, Range 31 East
Section 31

That portion of the Southwest one-quarter of the Northeast one-quarter of Section 25, Township 14
South, Range 31 East, lying North of the Northerly top of bank of the Tomoka River and Easterly of Groover Branch
Creek, in Volusia County, Florida, being more particularly described as follows:

Commence at the Southwest corner of lot 326, after lot 326 as measured along the West line of the
Northeast one-quarter of Section 25, a distance of 1,319.05 feet South from the Northwest corner of the
Northeast one-quarter of Section 25, Township 14, Range 31. Tymber Creek Phase il Subdivision. As recorded in
map book 35, pages 116 thru 136 of the public records of Volusia County, Florida. Said point being the Point of
Beginning; thence N. 87° 26’ 54” E. along the Southerly line of said Tymber Creek Phase Il Subdivision a distance of
1,330.09 feet to the East line of the said Southwest one-quarter of the Northeast one-quarter of Section 25;
Thence S. 01° 25’ 04” E. along the said East line a distance of 516.82 feet to a meander line along the Northerly top
of bank of the Tomoka River; Thence along the said top of bank of the Tomoka River the following courses and
distances: S. 56° 53’ 33” W. a distance of 163.94 feet; S. 58° 00’ 47” W. a distance of 100.98 feet; S. 41° 45° 18" W.
a distance of 109.66 feet; S. 63° 07’ 13” W. a distance of 100.12 feet; S. 82° 40’ 55”W. a distance of 104.40 feet; S.
46° 41’ 34” W. a distance of 105.94 feet; S. 76’° 08’ 56” W. a distance of 32.10 feet; S 44° 55’ 10” W. a distance of
107.70 feet; S. 32° 45’ 58” W. a distance of 101.43 feet; S. 20° 15’ 20” W. a distance of 100.12 feet; S. 28° 52’ 54”
W. a distance of 81.18 feet; S. 71° 09’ 07” W. a distance of 40.26 feet to a meander line along the Easterly top of
bank of said Groover Branch Creek; Thence along said top of Bank of Groover Branch Creek the following courses
and distances: N. 81° 16" 40” W. a distance of 57.20 feet; N. 18° 23’ 19” W. a distance of 34.56 feet; N. 17° 18’ 38”
W. a distance of 38.01 feet; N. 04° 51’ 59” W. a distance of 56.40 feet; N. 23° 33’ 35” W. a distance of 23.18 feet; N.
03° 39’ 21" W. a distance of 52.53 feet; N. 13° 17’ 07" E. a distance of 45.99 feet; S. 83° 41’ 27” E. a distance of
38.88 feet; N. 39° 20’ 57” E. a distance of 56.10 feet; N. 29° 00’ 26” W. a distance of 36.31 feet; N. 55° 22’ 42” W. a
distance of 47.25 feet; N. 56° 00’ 28” W. a distance of 51.45 feet; N. 15° 18’ 09” W. a distance of 72.15 feet; N. 29°
53’ 10” W. a distance of 69.49 feet; S. 66° 30’ 02” W. a distance of 33.57 feet; S. 08° 08’ 31” W. a distance of 36.56
feet; S. 43° 31’ 28” W. a distance of 41.66 feet; S. 84° 11’ 30” W. 65.49 feet; N. 80° 37’ 26” W. a distance of 40.34
feet; N. 48° 25’ 21” W. a distance of 61.62 feet; N. 12° 00’ 14” W. a distance of 26.80 feet; N. 28° 07° 04” E. a
distance of 80.59 feet; N. 15° 29’ 07” E. a distance of 85.50 feet; N. 27° 46’ 29” W. a distance of 19.83 feet; S. 72°
57’ 24” W. a distance of 70.77 feet; S. 46° 51’ 09” W. a distance of 64.30 feet; S. 29° 10’ 55” W. a distance of 42.53
feet; S. 51° 45’ 35” W. a distance of 22.87 feet to the West line of the said Southwest one-quarter of the Northeast
one-quarter of Section 25; Thence N 01° 20’ 57” W. a distance of 610.00 feet to the Point of Beginning.

Said parcel containing 23.7 acres, more or less. MB 44 pgs 12 & 13 PRVC



EXHIBIT H



> CSWR

ter Resources

Tymber Creek Utilities (Water)

Facility Information:

Public Water System ID: FL3641401

Ormond Beach, FL 32174, Volusia County

~436 Service connections (approximately population of 1,007)

Assets: Purchased Water System (Water Purchased from Ormond Beach FL3640963), very little available for facilities
information only indicating two separate connections to the Ormond Beach system

Compliance History

Very little information is available in the Florida drinking water information spreadsheets as it is a purchased water
system. There is no record of it in the System Treatment Data or Flow Data spreadsheets. The Chemical Data
spreadsheet shows in compliance test results for disinfection byproducts (HAA5 and Total THMS) and bacteriological
testing shows no results on the absent/present determination, however, shows residual chlorine levels ranging from 1.6
to 3.5 over the last 12 months. Searches for the most recent consumer confidence report showed that the company’s
website is down and therefore the report is unavailable (this should represent a violation of the CCR Rule at the state
and federal level but was not recorded as a violation in the federal database). Florida’s lack of a drinking water watch
page with any sort of summary of violations or enforcement action makes summarizing compliance difficult to complete
with any certainty, however the federal database has no violations listed since 2014. This is again questionable as noted
above the unavailability of the CCR should be categorized as a violation for failure to make the Consumer Confidence
Report available to the public. This may indicate that the slim data available in Florida’s databases for water system has
also led to the state inadequately identifying or reporting noncompliance to the federal data system and that other
issues of noncompliance have also not been identified.

Description of need:

The Tymber Creek Utilities Drinking Water system is a purchased water system with two connections to the Ormond
Beach Water system. No flow data is currently being reported to the state from the system, which may indicate the
need for new flow meters at each connection to the Ormond Beach system. The company’s website is not working
currently meaning that the Consumer Confidence Reports which are required to be available to the public are not
available. The unavailability of this report and the fact it is evident that the hosting fees for the company website have
not been paid indicates organizational and managerial shortcomings in the running of the system. No other significant
issues have been identified at this time.

Proposed Improvements:

At this time very little information is available on the drinking water system. Basic funding for maintenance of the
existing infrastructure and installation of remote monitoring is therefore all that will be included.

Tymber Winds WWTF (Sewer)

No. | Description Cost
1 Install Mission Remote Monitoring with Chlorine Analyzer (Qty. 2) $30,000
2 Master Meter Pit Renovations (Qty. 2) $20,000
3 Distribution system Repairs $30,000
Central States Water Resources 314-736-4672 centralstateswaterresources.com

1650 Des Peres Rd. Suite 303
Des Peres, MO 63131



Central States Water Resources

S

Additional Isolation Valves $20,000
Flushing valves and hydrants $30,000
9 Central States Water Resources % 314-736-4672 M centralstateswaterresources.com

1650 Des Peres Rd. Suite 303
Des Peres, MO 63131



Tymber Creek WWTF (Wastewater)

Facility Information:

Wastewater Permit #: FLA011193

Ormond Beach, FL 32174, Volusia County

~450 Service connections (approximately population of 1,000)

Assets: Extended Aeration 0.131 million gallon per day (MGD) annual average daily flow with extended aeration
domestic wastewater treatment plant consisting of flow equalization, influent screening, aeration, secondary
clarification, filtration, chlorination, and aerobic digestion of biosolids with a 0.131 MGD annual average daily flow
permitted capacity rapid infiltration basin system, 3 lift stations, collection system

Compliance History

The system was recently issued a Consent Order (1/20/2022) for exceedances in Discharge Monitoring Reports for Total
Suspended Solids and Nitrate limits. The exceedances referenced in this most recent Consent Order occurred regularly
between May of 2020 and October of 2021 with some exceedances occurring in nearly every month monitored
(primarily TSS exceedances with one Nitrate Exceedance). The cover letter for the most recent permit renewal
application also indicated a pattern of TSS and Nitrate exceedances indicating this has been an ongoing problem for
some time. The Consent Order also listed violations for failure to maintain on site a maintenance manual for the
collection system and a sanitary sewer response plan which are required by Florida regulations (Chapter 62-604.500(4)
F.A.C.). Prior to the recent Consent Order, the last enforcement action was in 2012 related to a facility inspection.

Description of need:

The Tymber Creek wastewater treatment plant is an extended aeration treatment plant which discharges to rapid
infiltration basins. The wastewater is conveyed to the plant from 3 lift stations in the collection system. The plant is
composed of concrete tanks and consists of flow equalization, influent screening, aeration, secondary clarification,
filtration, chlorination, and aerobic digestion of biosolids with a 0.131 MGD annual average daily flow permitted capacity
rapid infiltration basin system. The facility tanks are in fairly good condition however there are some areas that were
historically patch that have minor leaks that still need to be addressed. Throughout the facility’s recent history,
noncompliance with TSS limits has been an issue, which the existing owner/operators have attributed to poor plant
operation resulting from excessive amounts of nuisance solids entering the plant. This indicates that the existing bar
screen is not adequately screening out solids. The aeration piping appears to be in decent condition but will require
evaluation including the drop pipes and diffusers. The blowers and blower motors are reaching the end of useful life
and are notably rusted. The existing sand filter is visibly impacted by a buildup of fine solids and likely needs to be
cleaned out. This also indicates that the clarifier is allowing solids to pass through and may need to be adjusted or have
a polymer feed added to aid in dropping out solids prior to secondary filtration. The lift stations visually appear to be in
good condition however no interior inspection has been completed to date.

Proposed Improvements:

To ensure proper operation and compliance with permit limits, various improvements will be made to the Tymber winds
wastewater treatment system. Based on the recent compliance documentation, it appears that the state and the
current owners believe the nitrate and TSS violations are largely the result of nuisance solids entering the facility and
compromising the proper function of the treatment process. As a result, CSWR proposes the installation of a hydro-

Central States Water Resources 314-736-4672 centralstateswaterresources.com
1650 Des Peres Rd. Suite 303
Des Peres, MO 63131



Central States Water Resources

C CSWR

sieve screen at the plant headworks to allow for automated removal of all nuisance solids improving treatment. The
sand filter must be cleaned to remove the excessive solids impacting the filter. To prevent this from recurring, a
polymer feed will be added to the flow into the clarifier to aid in coagulation and settling out of solids and prevent them
from flowing through to the filter. The sand filter tank also shows minor leaks which have been patched in the past but
are leaking again. This tank must be patched as well as any other areas on the concrete tank that show signs of leaking.
The blowers and blower motors appear to have reached the end of their useful life and therefore should be replaced.
General repairs to the aeration system will also be budgeted at this time until a formalized when a third-party formal
inspection is completed. Similarly, general funds for repairs to the lift stations and collection system will be until a
formal inspection is completed. Remote monitoring systems will be proposed for installation at the facility and each of
the three lift stations. Some budget will also be set aside for maintenance work on the Rapid Infiltration Basins (RIBs)
and Monitoring Wells.

Tymber Winds WWTF (Sewer)

No. | Description Cost

1 Install Mission Remote Monitoring (Qty. 4) $40,000
2 Hydro-Sieve Installation at Headworks $80,000
3 Tank Repairs $20,000
4 Blower and Blower Motor Replacement (Qty.2) $50,000
5 Aeration System Repairs $30,000
6 Lift Station Repairs (Qty. 3) $45,000
7 Collection System Repairs $15,000
8 RIB and Monitoring Well Maintenance $50,000

Central States Water Resources 314-736-4672 centralstateswaterresources.com
1650 Des Peres Rd. Suite 303
Des Peres, MO 63131



EXHIBIT 1



THIS INSTRUMENT PREPARED BY:

Charles L. Cooper

Bryant Miller Olive P.A.

1545 Raymond Diehl Rd., Ste. 300
Tallahassee, FL 32308

Property Appraiser’s ID #: 412504001420, 412500000182

Consideration: $
Doc Stamps: $

[Space Above This Line For Recording Data]

WARRANTY DEED
This Warranty Deed is made this _ day of ,2021, by TYMBER
CREEK UTILITIES, INCORPORATED, a Florida corporation (“Grantor’’) whose post office
address is , to CSWR-FLORIDA UTILITY

OPERATING COMPANY,; LLC, a Florida limited liability company(“Grantee’’) - whose post
office address 1s .

"Grantor" and "Grantee" are used for singular or plural, as context requires.

WITNESSETH, that Grantor, for the sum of $10 and other good and valuable
consideration, the receipt of which is hereby acknowledged, hereby grants, bargains, sells, aliens,
remises, releases, conveys and confirms unto Grantee the following described property:

See Exhibit "A" attached hereto and by reference made a part hereof.

This conveyance is subject to easements, restrictions, reservations, and limitations of
record, if any, and together with all the easements, tenements, hereditaments and appurtenances
thereto belonging or in anywise benefitting or appertaining, to have and to hold the same in fee
simple forever.

And, Grantor hereby covenants with Grantee that Grantor is lawfully seized of said land
in fee simple; that Grantor has good right and lawful authority to sell and convey said land; that
Grantor hereby fully warrants the title to said land; and that Grantor will defend the same against
the lawful claims of all persons whomever, and that said land is free of all encumbrances, except
taxes accruing subsequent to December 31, 202, and the following [insert any other exceptions].

[Signature page to follow]



In Witness Whereof, Grantor has signed and sealed these presents the day and year above
written.

Signed, sealed and delivered as to Grantor TYMBER CREEK UTILITIES,
in the presence of: INCORPORATED, a Florida corporation
By:
T. Brent Jenkins, President
Print Name:
Print Name:
STATE OF
COUNTY OF

The foregoing instrument was sworn to (or affirmed) and subscribed before me by means
of physical presence or online notarization, this ~ day of |, 2022, by T. Brent Jenkins,
as PRESIDENT of TYMBER CREEK UTILITIES, INCORPORATED, on behalf of the
Company. He () is personally known to me or () produced

as identification.

Notary Public
My Commission Expires:



EXHIBIT "A"

[FINAL LEGAL DESCRIPTIONS TO BE INSERTED PRIOR TO CLOSING]

PARCEL 1:

Parcel 142, TYMBER CREEK PHASE I, according to the map or plat thereof as recorded in Plat